EC TYPE EXAMINATION CERTIFICATE

CERTIFICATE NUMBER: 1170 ISSUE 1

THIS EC TYPE EXAMINATION CERTIFICATE IS ISSUED
TO:

E M ORIGINAL

S-56182 HUSKVARNA
SWEDEN

IN RESPECT OF:

MODELS:

10,16 & 20 CM POLYCARBONATE VISORS
HELMET & EARMUFF MOUNTED.

ON THE BASIS OF OUR EXAMINATION, UNDER THE , "
REQUIREMENT OF ARTICLE 10 OF COUNCIL DIRECTIVE . ©
89/686/EEC AS AMENDED BY COUNCIL DIRECTIVES
93/68/EEC AND 93/95/EEC, AS RECORDED IN REPORT,

NO. 0086 : 96 : 0286

FOR AND ON BEHALF OF THE BRITISH STANDARDS
INSTITUTION, NOTIFIED BODY NUMBER 0086.

- SIGNED FOR AND ON BEHALF OF BSI PRODUCT
CERTIFICATION.

DIRECTOR g =

N

DATE: 14 FEBRUA RY 1996

T
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The British Standards Institution is incorporated by Royal Charter
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EC TYPE EXAMINATION CERTIFICATE

CONTINUATION SHEET

CERTIFICATE NUMBER: 1170 ISSUE 1 DATE: 14.02.96
PRODUCT SPECIFICATION

DESCRIPTION

THE 10,16 OR 20CM POLYCARONATE VISORS CAN BE
FITTED IN THE COMBINATIONS SHOW BELOW.

1. 10,16 OR 20CM POLYCARBONATE VISOR
MOUNTED ON EM ORIGINAL 5056990-12 ,5049802-00
- 5056856-04, 5056653-04, 5049817-10, 5056853-04,
HEADBAND MOUNTED EARMUFFS.

2. 10,16 OR 20CM POLYCARBONATE VISORS MOUNTED ON
BALANCE AC AND BALANCE ABS INDUSTRIAL SAFETY
“HELMETS WITH EM ORIGINAL 5056653-25, 5049817-03,
5056853-25 HELMET MOUNTED EARMUFFS.

THE ABOVE POLYCARBONATE VISORS PROVIDE PROTECTION
AGAINST IMPACT, INCLUDING LATERAL PROTECTION WHEN
TESTED USING A 6.35MM DIAMETER STEEL BALL WITH AN
IMPACT OF 45.0 + 1.5/-0.0 M/S.

THE 20CM POLYCARBONATE VISOR, WHEN FITTED TO THE
BALANCE AC AND BALANCE ABS INDUSTRIAL SAFETY
HELMETS ALSO PROVIDES PROTECTION AGAINST MOLTEN
METAL & HOT SOLIDS AND AGAINST DROPLETS & SPLASHES OF
LIQUID.
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Testing of face-shields

SP Swedish National Testing aud Research Institute has performed testing of fogging
and abrasion on Your face-shield.

Tdentfication

Dute of arrival: Octobre 18, 2000
Status of the test object: Without complaint i
Your reference: Mats Lindsren/October 16, 2000

Date of tests: November- Decerber 2000, April 2001-05-20.

Measurement conditions

The tests are performed tn a laboratory with fhe teraperaiure 23 °C + 2 °0

Test method

The roethods are in applicable pars according to Buropean Standard EN 168, The
requuements are those given in Evropean standard EN 166. The fogging test 1s also
made according to the method described in SP report No 1996: 14, where the face-shield
is placed on a dumuy head.

The abrasion tests are ade with brashes and cleaning sponges and falling sand. The
tace-shield has been tested for abrasion together with other eye protectors in a Project

sponsored by the Swedish Board for Emploies Safety ar Work. (8P Report 2000:22).

Reguiremaents according to FN 166
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Table No 1: Fogoing
f Test object
(336 — G&H inside ATy )
| G36 - G44 omside. 1 23 5 |~ 85
The measured values of the inside of the face-shield falfil the 1o auirement o EN 166,
Table No 2: Abrasicn . |
! 5 S ) |
E st “b!%i ) Measured diffuseness in cd-m™ fnx ™ i
X E? - iy T K t
- Brush Fine sponge Hard sponge | Sand i
G236 .- (344 0,23 0,18 0,46 2,08 |
§
ontside
G36 - 344 0,43 0,39 0,95 3,52 ':,
inside |

TH“ measured vnluas of the outside of the face-shield fulfil in applicable parts the
equirements,

v

garding fogging., No fogging was
“durnmy head"-method” during an

Tive face-shizld has good qmliﬁr:s of the mside re
observed by the roethod of EN 168 ot t& S
exposure of 5 minues.

y

The ouside of the face~shield has good qualities regarding abrasion foc all tested
wethods and was classified in the best Class 1 according to SP report No 2000:22. The
inside of the face-shield is not so good and was classified in the lowest Class 3. The
corresponding classificarion according to EN 166 shows that the natside has good
resistance for abrasion and cn», measwrement of diffuseness values are well below the
equirement of 5 cdmy % lux ',

Remark
e sured resalts ave oaly valid for the tested objects. ,,
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